

Test Report No. SL418042309482TX Date: May 11, 2018 Page 1 of 2

CHANGZHOU KAYNA TEXTILES CO., LTD NO.11093 MODEN CITY, NO.217 NORTH JINGLIN ROAD, XINBEI DISTRICT, CHANGZHOU

The following sample(s) was/were submitted and identified on behalf of the client as:

Sample Description : Woven fabric: 100% nylon 400DX400 oxford pd+C6WR breathable laminated

8K/8K in 1840# black (D1023-2)

Buyer : Ticket To Heaven

Proposed Care Instruction : -

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date : May 08, 2018

Testing Period : May 08, 2018 - May 11, 2018

Test Result(s) : Unless otherwise stated the results shown in this test report refer only to the

sample(s) tested. For further details, please refer to the following page(s).

Signed for and on behalf of SGS-CSTC Standards Technical Services (Changzhou) Co. Ltd.

Joyce Chen

Account Executive

yce chen





Test Report

No. SL418042309482TX

Date: May 11, 2018

Page 2 of 2

Test Result

Abrasion Resistance

(ISO 12947-2:2016; Martindale Wear & Abrasion Tester; 9 kPa Pressure)

The Quoted Result (rubs)

>50000

Sample Photo



*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.ssyx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's Sole responsibility is to its Client and this document does not exence at each company and the subject of the subject of the subject of the subject of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: Ch.Doccheck@as.com